Sustainable Water
Integrated Management (SWIM

Support Mechanism

Project funded by
the European Union

Two days training on the operation and management of WWTPs

9-10 September, Murcia
Non-conventional technologies

Presented by: Dr. Isabel Martin



»Background of wastewater treatment and reuse

>Concept of small community

>»Wastewater treatment (WWT)
oProblematic associated to small communities
oWWT technologies most sustainable for small communities: non-conventional
technologies

>Water reclamation and reuse:
oThe wastewater as a resource
oThe most sustainable technologies for water reclamation in small communities

>CENTA s researches on wastewater treatment and reuse



Background of wastewater treatment and reuse

The access to drinking water, proper sanitation, treatment of urban
wastewater and a safe water reuse provide the backbone of
development in a country.

There is an important imbalance between developed and developing
countries/areas.

Problem is more or less solved in large and medium cities-areas with
adequate social, economic and technological development.

Population most affected is concentrated on rural and scattered areas, and
on marginal zones of large cities in underprivileged countries.



Background of wastewater treatment and reuse

Wastewater management according to economic development

Characteristics

Access to basic
sanitation services

Wastewater treatment

Water pollution issues

Low-income
countries

=L ow coverage,
especially for urban
poor.

=Mainly non-sewered
options.

=Few or no WWTPs.
=Severe operational
deficiences.

= Affordability issues
dominate.

=Health problems from
inadequate sanitation
and raw sewage “in
the streets”.

Lower-middle-
income countries

Upper-middle-
income countries

High-income
countries

=Good coverage.
=Mainly sewerage.

=Generally high
treatment levels.
*Non-OECD:
increasing investments
over 20 years.

=*OECD: major
investments over 50-
60 years.

=Primarly concerned
with amenity values
and toxic substances.

(Adapted from A. Bahri, 2011)



Background of wastewater treatment and reuse

Wastewater management according to economic development

Characteristics

Practices- reuse

Policy framework

Health issues

Low-income
countries

=Widespread direct
and indirect use of
untreated sewage.

=Non-existent or
unenforced.

=Informal (unplanned)
use predominates.

=High burden of
helmints and
diarrheas.
=Difficult to ascribe
cause due to high
background levels.

Lower-middle-
income countries

Upper-middle-
income countries

High-income
countries

=Direct use of
reclaimed effluent
common and well-
regulated.

=Use policies defined
and enforced.

=Pathogens under
control.

=Industrial
discharges under
control.
=Anthropogenic
compound concern.

(Adapated from A. Bahri, 2011)



Concept of small community

There is no definition for the specific number of people below which a population can be
considered as “small community”.

The size of the population can be established in terms of the number of inhabitants and/or
pollution load (population equivalent, p.e), which is the criterion usually applied to
differentiate small, medium-sized and large communities.

*EU: < 2,000 p.e, in accordance with the limits set up by Directive 91/271/EEC on Urban
Wastewater Treatment, under which wastewater must be given adequate treatment,
whether it flows into coastal waters or inland waters and estuaries. This has been the
criterion applied by most EU Member States to develop their own legislation and sanitation
plans and to establish limits on water discharges.

Some EU countries have adopted limits discharges from small communities, less stringent
than those for large populations: Poland, UK, Austria, Finland, Denmark, France.

+IWA: <4,000 p.e, and distinguishes between very small (1 to 10 households), medium-sized
(50-500 PE) and larger communities (500-4,000 PE).



Wastewater treatment.
Problematic associated to small communities

% High communities dispersion=> complexity in infrastructure management
% Characteristics of wastewater :

High oscilations in flow rate during the 8
day, to be taken into account in the
dimensioning and design.

Wastewater quality:

Small communities usually generate a “small”, but
highly polluted volume of wastewater, related with
low shortage on water supply.

Parameter Regular range 0 200 400 600 800 1000 1200 1400 1600 1800 2000

Max. flow rate/ Min. flow rate

Suspended solids (mg/l) 300 - 500 Population equivalent {p.e.)
BOD; (mg/l) 400 - 600
COD(mg/l) 800 -1.200
Nitrogen(mg N/I) 50-100
Phosphorus (mg P/l) 10-20
Grease(mgl/l) 50-100
Total coliforms(CFU/100 ml) 107-108




Wastewater treatment.
Applied technologies in small communities

Two types of technologies:

Intensive/conventional

Extensive/non-conventional



Wastewater treatment.
Applied technologies in small communities

Oxigen support: Energy consumption

0,

\/ EXTENSIVE TECHNOLOGIES
i "” Low/cero energy consumption

P, W
M. A2 High implementation surface


http://www.centraldemangueras.com/images/compresores.jpg
http://www.bae.umn.edu/extens/faq/Aerators.jpg

Wastewater treatment.
Applied technologies in small communities

s Commonly, in small settlements have been implemented technologies with high treatment costs.
PROBLEM: settlements can not afford these costs (inoperative facilities or with severe operative

problems




WWT technologies most suitable for small communities:
Non-conventional technologies

Most existing WWT technologies are applied to small settlements, although some
are more appropriate than others, in small communities should prevail those
meet with the following requirements : (EPA, 1977):

*Processes requiring minimum operator time.

*Equipment requiring minimum maintenance.

Efficient functioning with a wide range of flow rates and loads (in small
communities there are significant variations).

*Minimum power consumption.

*Facilities where possible equipment or process failures cause minimum
loss of effluent quality.

*Maximum integration into the environment.

In rural or small communities, design, construction, maintenance and
operation of treatment facilities, should be approached with the same rigor as
in larger agglomerations.



WWT technologies most suitable for small communities:
Non-conventional technologies

Classification by the level of treatment achieved:
>PRIMARY TREATMENT: removes SS and floating matter

>SECONDARY TREATMENT: involves the biological treatment of wastewater and aims
mainly to remove dissolved organic matter

>TERTIARY TREATMENT OR ADVANCED TREATMENT: removes the contaminants remaining
after the previous stages

The first step, which is the same for all WWTP, requires the installation of a PRE-
TREATMENT system where large solids and waste in the wastewater are removed.

Stage SS BOD, E. coli

Performance (%) Pre-treatment 5-15 5-10 10-25
Primary treatment 40-70 25-40 25-70

Secondary treatment 80-90 80-95 90-98

Tertiary treatment 90-95 95-98 98-99



Pre-treatment

PRE-TREATMENT: SCREENING + GRIT CHAMBER + GREASE CHAMBER

SCREENING. Remove the small and medium-sized solids from the wastewater by trapping
them in grids and/or screens placed in a channel.

Coarse solid screen (manual cleaning

fine solid screens

( ) and

Authomatic cleaning system (scraper)



Pre-treatment

SCREENING

Sliding sieve

Rotary sieve

Self-cleaning static sieve

Archimedes screw

Screw sieve



Pre-treatment

GRIT CHAMBER. remove most of the
denser matter contained in wastewater,
which has a diameter larger than 0.2 mm
in order to prevent its sedimentation in
the channels, pipes and treatment units
and to protect the pumps from abrasion.
Both non-organic matter (sand, gravel)
and non-decaying organic matter (coffee
beans, bones, egg shells, etc.) are
removed.

_ W |fixed flow rate: 0.3 m/s

Two-channels static grit chamber

GREASE CHAMBER. remove the grease
and other floating materials lighter than
water.

S -

Static grease chamber with a superficial system
for grease removal



Pre-treatment

COMBINED GRIT AND GREASE CHAMBER

Mobile bridge

Aerated grit-grease chamber



Primary treatment

PRIMARY TREATMENT: SEPTIC TANK, IMHOFF TANK, PRIMARY SETTLING TANK

SEPTIC TANK. Reduce both floating and settling suspended solids. Generally, they are buried.

Prefabricated plastic units

Prefabricated concrete unit



Primary treatment

SEPTIC TANK

ADVENTAGES DISADVENTAGES

*Low operation and maintenance costs. *They only can achieve primary treatment
levels; therefore their effluent must usually
*Quick, easy installation in the case of undergo supplementary treatment before being

prefabricated units. discharged into the environment or reused.
*Attenuation of peaks of contaminants loads. *Septic effluent
*Simplification of sludge management. *Unpleasant odours

*No visual impact since the tanks are buried.

*No noise impact.



Primary treatment

IMHOFF TANK . Reduce both floating and settling suspended solids. Generally, they are buried.

Settling area

“%  Imhoff tank (500 e.p)

Biogas

R Sludge
Digestion area

Diagram of an Imhoff tank

Concrete B \ Metal sheet




Primary treatment

IMHOFF TANK
ADVENTAGES DISADVENTAGES
*Low septicity of the treated effluent. *They can only achieve primary treatment
levels; therefore their effluent usually needs
*Low operation and maintenance costs. supplementary treatment.

*Quick, easy installation in the case of <Not stable in hydraulic overloads conditions.
prefabricated units.

*Unpleasant odours.
Simplification of sludge management.

*Risk of contamination of underground water
*No visual impact when the tanks are buried. when the construction is deficient.

*No or very low noise impact.



Primary treatment

SETTLING TANK. Remove an important amount of the suspended solids from the wastewater through the
action of gravity. Therefore, this step will remove only settleable solids and floating matter while the
colloidal and dissolved solids will remain unchanged.

Inlet well

L

Influe

Sludge extraction

Section of a cylindrical-conical static primary settler




Primary treatment

PRIMARY SETTLING TANK
ADVENTAGES DISADVENTAGES
*Less oxygen demand and, consequently, less <Greater operational complexity of the plant.

energy consumption in the subsequent treatment
units, since part of the organic load has been
eliminated.

*Greater thickening of the sludge or silt
accumulated in this unit which requires post
treatment.

*Possibility of removing the sand and floating
matter not removed in the pre-treatment process.
*In some plants, the primary settling units are used
as storm tanks, eliminating a large part of the
organic solids.

*They only can achieve primary treatment levels.
Effluent, therefore, usually needs supplementary
treatment.

*Not stable in hydraulic overloads conditions.
*Possible unpleasant odours due to incorrect sludge
management.

*Generation of non-stabilised sludge which has to
be frequently removed from the system.



Non-conventional secondary treatments

Imitating natural processes

—l T

2~

Rivers, lakes




Non-conventional secondary treatments: classification

U SOIL APPLICATION

>Superficial application
* Low-load (Green Filter)
*Rapid infiltration
*Superficial irrigation

»>Subsuperficial application
* Filtering ditches, filtering beds, filtering pits
*Intermittent sand filters

QO PEAT FILTERS( based on filtration of wastewater through natural carbon)

0 CONSTRUCTED WETLANDS (CW)
»Subsuperficial CW (vertical and horizontal)
>Superficial CW

OLAGOONING SYSTEM
>Anaerobic pond
>Facultative pond
>Maturation pond

QFIXED BIOFILM POROCESSES
>Trickling filter
>Rotating biological contactor



Green filter (2x5 m)

/Area of land surface on which a tree plantation has "
been established, with the inlet normally being
introduced through trenches or by flooding. The

inlet to green filter should be a secondary treated
wastewater .

\- J

ﬁhe treated effluent percolates through the sm
to be incorporated into the aquifers. The

quality of percolation is controlled by
lysimeters and/or piezometers.




ADVENTAGES

*Operational simplicity, limited to periodic rotation
of the plot, quarterly harrowing of the soil in order
top re-aerate it and break the crusts that may have
formed.

*Nil or very low energy consumption.

*Low operation and maintenance costs.

*The operation cots of water treatment can be
defrayed in part by selling the wood produced.

*No sludge production.

*Perfect environmental integration.

*Absence of odours.

DISADVENTAGES

*It requires a very large surface area (25 m?/p.e),
with the result that installation costs is directly
related to land costs.

*The terrain can not be very steep, there must be
no shallow aquifers and the soil must have a
certain level of permeability.

*Not suitable for high rainfall areas, due to the risk
of permanent flooding.



Intermittent sand filters

(Shallow beds (0.6-1.1 m deep), equipped\

with a surface distribution system for the
sewage and a drainage piping to collect the
treated effluent at the bottom of the filter.

N\ _J

KAfter the pre-treatment and primary treatment
processes (usually septic or Imhoff tanks), the
wastewater flows vertically through the
filtrating substrate, where a bacterial film
develops, which is kept unsaturated and in
aerobic conditions, since the filters are fed
intermittently and because the drainage system

\is ventilated. /

-

Basic mechanisms of wastewater treatment:
-Filtration

-Adsortion

-Biological oxidation




Intermittent sand filters

ADVENTAGES

*Operational simplicity.

Very low or zero energy consumption if the
wastewater can flow by gravity, low consumption if
it is necessary to use a pump, and somewhat higher
in filters with recirculation.

*Low operation and maintenance costs.

*Rapid implementation of the system.

DISADVENTAGES

*Their installation requires a larger surface area (2-
3 m?/e.p.) than for intensive technologies. This
drawback is minimized though in filters with
recirculation.

*If the locally available material is not appropriate
for the filtration, the installation costs may
increase substantially.

Little flexibility since there are few control
elements that can be regulated during the
operation, which is why it is essential that the
intermittent sand filters be properly designed,
dimensioned and constructed.



Peat filters

Sewage filtration through beds using peat as
filtering medium. A series of physical-
chemical and microbiological properties
which make it especially suitable for urban
\liquid waste purification. )

4 Consist of beds with a series of filtrating layer
composed, from the top down, of peat, grave
and fine gravel. The water purification occur
mainly in the peat layer, while the rest of th
strata basically retain the upper layers.

Once the effluent has flowed down through
the peat, it is collected at the bottom of the
filter by channels or drainage pipes.




Peat filters

ADVENTAGES

*Low operation and maintenance costs.
*Operational simplicity.

*The system can work without any energy input if
the wastewater reaches the purification plant by
gravity and the intermittent feeding of the filter is
made through U-bend devices.

From the moment of entry into service of the
filters, high water purification rates are obtained,
which makes them very suitable for the treatment
of sewage in communities where wastewater
production is highly seasonal.

DISADVENTAGES

*High cost of the peat compared to inert substrates
used in intermittent sand filters, infiltration-
percolation systems, and subsurface flow
constructed wetlands.

*The effluent may, sometimes, have a light yellow
colour, which comes from constituents in the peat
itself.

Little flexibility since there are few control
elements that can be regulated during the
operation, which is why it is essential that the peat
filters be properly designed, dimensioned and
constructed.

If no peat with the appropriate characteristics is
available locally, installation costs may increase
substantially.